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Parts Catalog >> BALDAN

« PDJD 5060.4E/5070.4E-5080.4E BT Tractor Control

*|tems 1,2 and 3 - See page 8
*|tems 4, 5 and 6 - See page 9
*|tem 7 - See page 10
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« Table PDJD 5060.4E/5070.4E-5080.4E BT Tractor Control

E Code Product description

Item

Code Product description

All
W/Platform
W/Cabin
All
W/Platform
W/Cabin

—

34 15136018297-9 | Complete Left Rear Plate

34 | 5136018606-0 | Complete Left Rear Plate

35 1 5138090001-0 | Wrench For Hexagonal Nut 1.1/4" - 1" - 3/4" - 5/8"

36 | 5566040043-4 | Rod Of @1.1/4" X 1020Mm

37 | 5530017334-8 | Protection Screen Guide Support (9.5 X 51 X 841Mm) Complete

38 |6020251210-3 | High Pressure Hydraulic Hose 1/2" X 2500Mm With 1Trg And 1Trf (Sae 100R2 At - P.T.4000Psi)
38 1 5372011311-9 | Hose @1/2"W/1Trg and 1Tcg Sae 100R2At

5372011446-8 | Hose @1/2"W/ 2Trg Sae 100R2At

39 | 5530017599-5 | Protection Screen Guide Support

40 | 5530016466-7 | Right Rear Support Of Lateral 1
40 | 5530014439-9 | Right Rear Support Of Lateral 1
41 | 5530016467-5 | Left Rear Support Of Lateral 1
5530015879-9 | Left Rear Support Of Lateral 1

*1 15530017595-2 | Complete Mobile Support

*2 |1 5022012028-4 | Complete Left Lateral Gang

*315022012026-8 | Complete Right Lateral Gang

*4 | 5324060031-1 | Guide Of Protection

*5 16020059179-0 | Right Hydraulic Cylinder“D.A" @1.5/8" X #3.1/4" X 523Mm(Course) X 775Mm(Closed)
*6 | 6020059178-2 | Left Hydraulic Cylinder “D.A”@1.5/8” X @3.1/4” X 523Mm(Course) X 775Mm(Closed)
*7 | 5340030007-7 | Complete Blade Of 2150Mm Of Front Loader

8 | 6020010414-8 | Pressure Washer 3/4" Media Industry

9 |6020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50Mm
10 | 5412010237-3 | Type Nipple "T" R.1/2" Bsp

11 | 6020311074-2 | Hexagonal Head Bolt 5/8" X 1.3/4" 11F Unc1A Gr5 Rp Rosca Direita
12 | 6020310874-8 | Hexagonal Head Bolt M16 X 2,00 X 60Mm CI 10.9 Rp

13 |6020010403-2 | Pressure Washer M20 Media

14 | 6020317425-2 | Hexagonal Head Bolt M20 X 2,50 X 50Mm CI8.8 Rt

15 1 6020010124-6 | Pressure Washer M16 Media

16 | 6020310818-7 | Hexagonal Nut M16 X 2,00 Ma CI8 Ch.24Mm H.13,00Mm
6020310793-8 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Ch.2" Height 31,00Mm

18 | 60200904047 | Male Quickly Coupling 1/2"

19 | 5024010007-7 | Smooth Washer 20,3 X #46,5 X 4,75Mm

20 | 5024010239-8 | Smooth Washer #16,5 X @37 X 3,00Mm

6020311094-7 | Hexagonal Head Bolt 3/4" X 2.1/4" 10F Unc1A Gr5 Rt

22 16020310180-8 | Hexagonal Head Bolt 5/8" X 2" 11F Unc1A Gr5 Rp

231 6020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm
24 16020010723-6 | Clamp (Ag3)

25 1 6020015973-2 | Plate Clamp

26 | 6020311034-3 | Hexagonal Head Bolt 3/8" X 1.3/4" 16F Unc1A Gr2 Rp
6020059070-0 | Diesel Tank Chock

28 1 5024010121-9 | Smooth Washer @28 X 387 X 8,00Mm (Galvanised)

29 |6020311096-3 | Hexagonal Head Bolt 3/4" X 2.1/2" 10F Unc1A Gr5 Rp

30 | 5080020777-8 | Bushing Of @16,67 X #1.1/4" X 17Mm

6020310075-5 | Hexagonal Head Bolt M16 X 2,00 X 65Mm CI8.8 Rp

32 16020311097-1 | Hexagonal Head Bolt 3/4" X 3" 10F Unc1A Gr5 Rp

33 |5136018295-2 | Complete Right Rear Plate
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Parts Catalog >> BALDAN

« PDJD 5078.4E/5090.4E Serie 2019 BT (Plataformado)

43 49 51
. 53 | Y
45 30
U SN T
\ 43 49

*|tems 1,2 and 3 - See page 8
*|tems 4, 5 and 6 - See page 9
*|tems 7 and 8 - See page 10
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+ Table PDJD 5078.4E/5090.4E Serie 2019 BT (W/Platform)

S|l S|
£ € £ £

= - =S| 8| & - =S| S

o Code Product description = = =|l g Code Product description == =

— 7 [} — J =)
S|~ S|~

*1 | 5530017639-8 | Complete Mobile Support 1 40 | 6020311096-3 | Hexagonal Head Bolt 3/4" X 2.1/2" 10F Unc1A Gr5 Rp 4

*2 150220119987 | Complete Left Lateral Gang 1 41 16020010060-6 | 0"Ring 6-040 N3006-90Nbr (18,00) 1

*3 15022011997-9 | Complete Right Lateral Gang 1 42 1 6020059070-0 | Diesel Tank Chock 1

*4 | 5324060031-1 | Guide Of Protection 1 43 16020310197-2 | Hexagonal Head Bolt 5/16" X 5/8" 18F Unc1A Gr5 Rt 3

*5 16020059179-0 | Right Hydraulic Cylinder “D.A"@1.5/8" X #3.1/4” X 523Mm(Course) X 775Mm(Closed) 1 44 | 6020010406-7 | Pressure Washer 3/8" Media Industry 4

*6 | 6020059178-2 | Left Hydraulic Cylinder “D.A" @1.5/8" X @3.1/4" X 523Mm(Course) X 775Mm(Closed) 1 45 15024010073-5 | Smooth Washer #8,5 X @20 X 2,00Mm 1

*7 15530017485-9 | Support W/Monobloc Hydraulic Control W/C.0. and Joystick 1 46 | 6020030102-4 | Nut @5/16" 18F Unc 1

*8 | 5340030008-5 | Complete Blade Of 2400Mm Of Front Loader 1 47 1 6020010126-2 | 0°Ring 2-208 N3006-90Nbr (15,47) 1

9 16020311094-7 | Hexagonal Head Bolt 3/4" X 2.1/4" 10F Unc1A Gr5 Rt 4 48 1 6020312503-0 | Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr5 Rt Left 4

10 |5024010239-8 | Smooth Washer @16,5 X @37 X 3,00Mm 26 | 32 || 49 | 6020010404-0 | Pressure Washer 5/16" Media Industry 4

11 |5530016467-5 | Left Rear Support Of Lateral 1 50 | 5024010121-9 | Smooth Washer @28 X 387 X 8,00Mm(Galvanised) 4

12 | 5024010007-7 | Smooth Washer 20,3 X #46,5 X 4,75Mm 16 51 16020310153-0 | Allen Bolt C/C M8 X 1,25 X 90Mm C112.9 Rp (Phosphated) 2

13 | 6020310793-8 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Ch.2" Height 31,00Mm 4 52 | 5080020777-8 | Bushing Of 816,67 X #1.1/4" X 17Mm 4

14 | 6020090404-7 | Male Quickly Coupling 1/2" 2 53 1 6020310454-8 | Hexagonal Nut M8 X 1,25 Ma (I8 Ch.13Mm H.6,50Mm 2

15 | 6020011013-0 | 0'Ring 2-113 N3006-90Nbr (13,94) 1 54 160203107440 | Hexagonal Nut 5/16" 18F Unc Gr5 Ch.1/2" Height 6,50Mm 2

16 | 6020310180-8 | Hexagonal Head Bolt 5/8" X 2" 11F Unc1A Gr5 Rp 2 55 | 6020310746-6 | Hexagonal Nut 3/8" 16F Unc Gr5 Ch.9/16" Height 8,50Mm 4

17 | 6020310874-8 | Hexagonal Head Bolt M16 X 2,00 X 60Mm Cl 10.9 Rp 4 56 | 5412010340-0 | Nipple R.1/2"Bsp(G) X R.M18 - 1,5 X 44Mm W/Hex. 1" 1

18 | 6020010403-2 | Pressure Washer M20 Media 12 57 | 5024010075-1 | Smooth Washer #10,3 X @25 X 2,00Mm 4

19 |5530015957-4 | Fixation Support Of Joystick (Indemar) 1 58 | 5138090001-0 | Wrench For Hexagonal Nut 1.1/4" - 1" - 3/4" - 5/8" 1

20 | 6020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm 2 59 | 5566040043-4 | Rod Of @1.1/4" X 1020Mm 1

21 16020010414-8 | Pressure Washer 3/4" Media Industry 8 60 | 5566010338-3 | Rod Of #1.1/4”X 1620Mm 1

22 16020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50Mm 8 61 | 5136018525-0 | Complete Large Left Rear Plate 1

23 1 6020311097-1 | Hexagonal Head Bolt 3/4" X 3" 10F Unc1A Gr5 Rp 4 62 | 6020015973-2 | Plate Clamp 2

24 | 6020090406-3 | Female Quickly Coupling 1/2" 2 63 | 5080010221-6 | Bushing 0f @13 X @19 X 30Mm 2

25 15530017599-5 | Screen Guide Support 1 64 | 6020311034-3 | Hexagonal Head Bolt 3/8" X 1.3/4" 16F Unc1A Gr2 Rp 2

26 | 6020010124-6 | Pressure Washer M16 Media 22 65 |5412010291-8 | Nipple 1/2" 14F Bsp(G)M22 X 1,5Unf - W/Hex.1" (Especial) 1

27 |5530016466-7 | Right Rear Support Of Lateral 1 66 | 6020010723-6 | Clamp (Ag3) 2

28 | 6020312060-8 | Hexagonal Head Bolt 1/2" X 2.1/4" 12F W Gr5 Rp 2 67 | 5372011311-9 | Hose @1/2"W/1Trg and 1Tcg Sae 100R2At 2

29 |5530017334-8 | Screen Guide Support 2 67 | 5372011399-2 | Hose @1/2"W/ 2Tcg Sae 100R2At 2

30 | 5136015810-5 | Fixation Plate Of Joystick 1 67 | 5372011405-0 | Hose @1/2"W/ 2Tcg Sae 100R2At 1

31 | 5024010068-9 | Smooth Washer #13,3 X @35,5 X 3,00Mm 2 67 |5372011410-7 | Hose @1/2"W/ 2Tcg Sae 100R2At 1

32 |6020310818-7 | Hexagonal Nut M16 X 2,00 Ma CI8 Ch.24Mm H.13,00Mm 12 67 | 5372011446-8 | Hose @#1/2"W/ 2Trg Sae 100R2At 2

33 | 6020311074-2 | Hexagonal Head Bolt 5/8" X 1.3/4" 11F Unc1A Gr5 Rp Rosca Direita 4 67 | 6020250709-6 | High Pressure Hydraulic Hose 1/2" X 3400Mm With 1Tcg And 1Trf (Sae 100R2 At - PT.4000Psi) 2

34 | 5412010237-3 | Type Nipple "T" R.1/2" Bsp 2 67 |6020251156-5 | High Pressure Hydraulic Hose 1/2" X 2000Mm With 2Trg (Sae 100R2 At - PT.4000Psi) 2

35 | 6020010410-5 | Pressure Washer 1/2" Media Industry 2 67 | 6020251210-3 | High Pressure Hydraulic Hose 1/2" X 2500Mm With 1Trg And 1Trf (Sae 100R2 At - P.T.4000Psi) 2

36 | 5412010339-6 | Nipple R.M25 X 1,75 X R.1/2"Bsp X 58Mm Hex. 1.1/4" 1 67 |6020251927-2 | Hose 1/2” X 2700Mm W/2Tcg(90°)(Sae 100R2 At - PT.4000Psi) 1

37 |6020317425-2 | Hexagonal Head Bolt M20 X 2,50 X 50Mm CI8.8 Rt 8 68 | 5538010163-6 | Cover Of Nipple R.1/2" Bsp(G) 2

38 |6020310075-5 | Hexagonal Head Bolt M16 X 2,00 X 65Mm C18.8 Rp 12 69 | 5566010339-1 | Rod Of @1.1/4”x 1620mm 2

39 | 5136018523-4 | Complete Large Right Rear Plate 1 70 | 6020310793-8 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Ch.2" Height 31,00Mm 8
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« Complete Mobile Support w2
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2 Code Product description = S g

=
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w

1 15530017597-9 | Mobile Support 1

1 |5530017641-0 | Mobile Support 1
2 | 5530290015-8 | Regulator Support 1
4 16020130108-7 | Grease Fitting 1/8" 2
5 |5432080016-4 | Lock Pin @37,5 X 110Mm Without Grease Fitting 2
6 |6020050122-8 | Cotterpin 3/8" X 2.1/2" 2
7 16020310183-2 | Hexagonal Head Bolt 5/8" X 1" 11F Unc1A Gr2 Rt 2
8 |6020010412-1 | Pressure Washer 5/8" Media Industry 2
9 16020310587-0 | Pin #37,5X 87Mm 1
10 | 6020310958-2 | Pin #37,5 X 180Mm 1

w| &
AR
=) ~N
== @
S| =
n| o
W
= - X ¥
g Code Product description =Rl
= 23
I.IIJ w
< |
g =
2 S
w
1 |5022012027-6 | Right Lateral Gang 1
1 15022012001-2 | Right Lateral Gang 1
2 15022012029-2 | Left Lateral Gang 1
2 | 5022012002-0 | Left Lateral Gang 1
3 | 5432080016-4 | Lock Pin @37,5 X 110Mm Without Grease Fitting 1
4 |5432080011-3 | Lock Pin @37,5 X 130Mm Without Grease Fitting 1
5 16020010412-1 | Pressure Washer 5/8" Media Industry 2
6 |6020310183-2 | Hexagonal Head Bolt 5/8" X 1" 11F Unc1A Gr2 Rt 2
7 16020130108-7 | Grease Fitting 1/8" 2
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Item

« Guide with Protection Screen Code

Product description

All

5324060068-0
5542020021-7
5024010075-1
60203100267
6020010406-7
6020310746-6

S LB W N =

Guide Of Protection

Radiator Protection

Smooth Washer §10,3 X @25 X 2,00Mm

Hexagonal Head Bolt 3/8" X 1.1/4" 16F Unc1A Gr5 Rt
Pressure Washer 3/8" Media Industry

Hexagonal Nut 3/8" 16F Unc Gr5 Ch.9/16" Height 8,50Mm

B N

Item

Code

Product description

Al

Right

Left

6020059180-4
6020059181-2
6020150171-0
5236010012-0
5152010046-0
5456050003-6
5024010323-8
6020310804-7
6020390118-9
6020190066-5

O O N OV AW N =

Jacket #82,55(3.1/4") x 679,5mm (Right)

Jacket 382,55(3.1/4") x 679,5mm (Left)

Piston Rod 341,27 (1.5/8") x 650,5mm

Piston Plung 026,72 X 081,95 X 50MM

Piston Coupling 41,70 X @90,5 X 52MM

Piston Nut 3.3/4” - 12fpp

Smooth Washer 327 X 044,5 X 4,75Mm

Self-Locking Nut With Nylon 1" 14F Uns Gr5 Ch.1.1/2" H.28,50Mm
Plastic Cover 21S - Pebd

Repair Kit For Hydraulic Cylinders "D.A" 1.5/8" X 3.1/4"

[ N R Y i

For spare parts order, please check in the cylinder jacket
(1), the following: - Baldan part number with 11 numbers,
the manufacturer code, name and manufacturer date.
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« Complete Control

Item
All

Code Product description

5148010031-3 | Monobloc Hydraulic Control W/Joystick

5530017543-0 | Complete Command Fixing Support

6020311025-4 | Hexagonal Head Bolt 5/16" X 2" 18F Unc1A Gr2 Rp
6020010404-0 | Pressure Washer 5/16" Media Industry

6020310744-0 | Hexagonal Nut 5/16" 18F Unc Gr5 Ch.1/2" Height 6,50Mm
6020390118-9 | Plastic Cover 21S - Pebd

6020055660-0 | Monoblock Hydraulic Command Dn85/2-Xz(140)-A1
6020190138-6 | Joystick With Cable 1500Mm (Do775E1 A 1500002R)
5412010058-3 | Nipple R.1/2" Bsp(G) X R.7/8" Unf X 47Mm With Hexagonal 1"
6020010060-6 | 0°Ring 6-040 N3006-90Nbr (18,00)

60200307944 | Cover 3/8"

5412010144-0 | Nipple R.1/2" Bsp XR.1.1/16" Un X 55Mm Hexagonal 1.1/4"
6020010024-0 | 0"Ring 2-119 N3006-90Nbr (23,47)

O 00 N O LB W=

_ =
N = O

N N = U1 s a N W W W =

—_
w

All

« Blade 2400mm E Code

Product description

1 |5274010002-5 | Plate Blade 2380Mm

2 |5340030002-6 | Blade Of 2400Mm Of Front Loader

3 15530030021-8 | Left Support De Apoio Da Blade

4 |5530030023-4 | Right Support Of Blade

7 16020310226-0 | Blade Screw Tractor 5/8" X 2.1/4" 11F Unc1A C112.9 Rp (Phosphatized)
8 15024010298-3 | Smooth Washer @17 X @44 X 4,75Mm

9 |6020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm
10 | 5024010076-0 | Smooth Washer #20,5 X #66,5 X 4,75Mm

11 16020311116-1 | Hexagonal Head Bolt 3/4" X 1.1/4" 10F Unc1A Gr5 Rt

12 | 6020010414-8 | Pressure Washer 3/4" Media Industry

13 1 6020310782-2 | Hexagonal Nut 1" 12F Unf Gr5 Ch.1.1/2" Height 22,50Mm

B~ B B B O O ===
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Code Product description

Item
All

o Stickers

6020078811-0 | Sticker PD Baldan(85 X 480Mm)
6020071866-9 | Sticker Attention Limit The Rotation Radius Of Front Tyre (50 X 200Mm)
6020071865-0 | Sticker Attention Limit The Articulation Of Front Shaft (50 X 200Mm)
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Avenida Baldan, 1500
Nova Matao
15.993-900

Matao/SP - Brasil
sac@baldan.com.br
export@baldan.com.br

+5516 3221 6500
baldan.com.br
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